
SPARE PARTS LIST
PAGE 1

MODEL NO. 2708

ITEM PART NO. DESCRIPTION QTY NOTE
001 652012-5 Trapézfeju csavar M4x8 652012-   1
002 911290-9 Trapézfeju csavar M5x65 911290   2
003 211068-3 Golyóscsapágy   1
004 157243-6 Motorház 2708   1
005 341887-4 Rögzítokengyel B 2708   1
006 911263-2 Trapézfeju csavar M5x40 911263   4
007 643650-4 Szénkefetartó-sapka 6,5-13,5 (   2
008 181044-0 Szénkefe CB-153 (CB-152)*   1
010 681623-9 Szigetelo alátét 9607/9NB/HB/G   1
011 524698-4 Állórész 220V 2708   1 220V
012 321478-7 Csavarmenetes rúd M12 2708   1
013 411448-5 Légterelo lap 5100BR/2708   1
014 951157-9 Hasított Csapszeg 5-16   1
015 514552-0 Forgórész 200-220V 5100BR/2708   1 220V

INC. 3,10,17-19
016 271254-8 Gomb 45 2708   1
017 241515-0 Ventilátorkerék 92 2414NB*   1
018 213202-1 Tömítés 15 HM1200/5100BR/89S   1
019 211206-7 Golyóscsapágy 6202LLB 211206-7   1
020 315431-3 Fogaskerékház 2708   1
021 911241-2 Trapézfeju csavar M5x25 911241   4
022 922316-2 Imbuszcsavar M6x14 922316-2   2
023 341927-8 Szorító lemez 2708   1
024 341928-6 Beállító Alátét 2708   4
025 168192-2 BLADE GUARD   1
026 254013-5 Ék 5 2708   1
027 931502-4 Hatlapú anya M10 931502-4   1
028 257008-7 RING  10   1
029 942251-8 Rugós alátét 10 942251-8*   1
031 922243-3 Imbuszcsavar M5x25 922243-3   1
032 154686-3 LEVER  90   1
033 266372-5 SET BOLT  M10x18   1
034 168098-4 Középso ház 2708   1
035 341870-1 Tárcsavédo kengyel 2708   1
036 231758-2 Visszahúzó rugó 13 2708   1
037 253813-0 U-alakú lapos alátét 12 5012B/   1
038 265279-2 Imbuszcsavar M10 2708   1
039 221731-0 Fogaskerék 45 (20. Gyuru nélkü   1
040 961060-6 Seeger-gyuru S-20 961060-6*   1
041 212066-0 Tugörgos csapágy 1015 212066-0   1
043 263015-0 Nylon Csapszeg 10 2708   1
044 321741-8 FEED NUT   1
045 951157-9 Hasított Csapszeg 5-16   1
046 257588-3 Hüvely 9 2708   1
047 253733-8 Lapos Alátét 9 2708   1
049 253847-3 Lapos Alátét 40 2708   1
050 211306-3 #Golyóscsapágy 6204 - lásd: 21   1
051 321477-9 Tengely 2708   1
052 257626-1 SLEEVE 8   1
053 256165-8 Csapszeg 8 HM0810/T*   1
054 311574-9 Figaskerékház-burkolat 2708   1
055 341886-6 Rögzíto kengyel A 2708   1
056 911204-8 PAN HEAD SCREW M5X8   2
057 164622-1 Tárcsavédo burkolat 2708   1
058 224195-7 Belso illesztoperem 55 2708   1
059 224196-5 Külso illesztoperem 55 2708   1
060 931602-0 HEX. NUT M12   1
061 911312-5 PAN HEAD SCREW M6X12   2



SPARE PARTS LIST
PAGE 2

MODEL NO. 2708

ITEM PART NO. DESCRIPTION QTY NOTE
063 342788-9 TABLE INSERT   1
064 155863-0 TABLE COMPLETE   1
065 911316-7 Trapézfeju csavar M6x14 911316   2
066 911316-7 Trapézfeju csavar M6x14 911316   4
067 155623-0 Elülso lemez skálával, komplet   1
068 664974-5 POWER SUPPLY CORD AWG#16-3-0.7   1
069 265391-8 Hatlapú csavar M6x16 2702   4
070 931302-2 Hatlapú anya M6 931302-2   2
071 286202-4 Sapka 20 2708/2702   4
072 911344-2 Trapézfeju csavar M6x25 911344   6
073 134740-9 BASE ASS'Y   1

INC. 71
074 687053-2 Kábel-feszültségmentesíto 6870   1 115/220V
075 265995-6 Önmetszo csavar M4x18*   2
076 651881-1 Kapcsoló 2BSO-2 2708   1 220/240V
077 682505-8 Kábelvédo 10-90*   1
078 666333-9 POWER SUPPLY CORD 1.00-3-2.5   1 220V
079 411447-7 Vészkikapcsoló gomb 2708   1
080 645105-5 Zajszuro kondenzátor 645105-5*   1
081 342789-7 STOPPER PLATE   2
082 922307-3 Imbuszcsavar M6x10 922307-3   2
083 854783-2 NAME PLATE 2708   1
085 911133-5 Trapézfeju csavar M4x18 911133   2
088 941151-9 Lapos Alátét 6 941151-9*   2
089 312749-3 Csapágyfedél (motorházhoz) 410   1
090 911221-8 Trapézfeju csavar M5x16 911221   2
091 231378-2 Nyomórugó 24 2708   1
092 342797-8 Rögzítoelem 2708   2
093 911252-7 Trapézfeju csavar M5x30 9910/9   2
094 267015-2 Lapos Alátét 9 2708   1
400 271401-1 Gomb 32 2702   1
401 253047-5 Lapos Alátét 6 253047-5   1
402 315130-7 ANGLE RULE   1
407 265809-9 CAP SQUARE NEC BOLT M8X500   1
408 316665-1 RULE HOLDER   1
410 341888-2 RULE UNDER PLATE   1
411 265391-8 Hatlapú csavar M6x16 2702   2
412 164620-5 RULER   1
413 265391-8 Hatlapú csavar M6x16 2702   2
414 911214-5 PAN HEAD SCREW M5X12   1
415 816099-3 INDICATION PLATE   1
416 273465-1 GRIP 28   1
421 792072-6 COMBINATION SAW BLADE 20   1 AEPD-016/96
424 783203-8 HEX. WRENCH  5   1
425 411447-7 Vészkikapcsoló gomb 2708   2
426 342690-6 SPACER   3



SERVICE DRAWING
PAGE 1

MODEL NO. 2708



SERVICE DRAWING
PAGE 2

MODEL NO. 2708


